

141  
LDPE = 260567

1/2

**ITS** Intertek Testing Services  
Labtest

PAGE 2 OF 2  
REPORT NUMBER: J-01059  
(C109663)

**TEST REPORT**

**TEST CONDUCTED :**

MIGRATION OF CERTAIN ELEMENTS  
AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN 71 : PART 3 : 1994  
AND A1 APRIL 2000 BY INDUCTIVELY COUPLED PLASMA SPECTROMETRIC  
ANALYSIS.

ELEMENTS	RESULT (mg/kg)	LIMIT
	NATURAL ABS RESIN	(mg/kg)
SOL. LEAD (Pb)	<1	90
SOL. CADMIUM(Cd)	<1	75
SOL. ANTIMONY(Sb)	<1	60
SOL. CHROMIUM (Cr)	<1	60
SOL. BARIUM (Ba)	<1	1000
SOL. MERCURY (Hg)	3	60
SOL. SELENIUM (Se)	<1	500
SOL. ARSENIC (As)	<1	25

REMARKS : mg/kg = MILLIGRAM PER KILOGRAM BASED ON DRY WEIGHT OF  
TESTED SAMPLE  
SOL. = SOLUBLE  
< = LESS THAN

THE ANALYTICAL RESULTS WERE ADJUSTED BY SUBTRACTING ANALYTICAL  
CORRECTION FACTOR.

\*\*\*\*\*  
END

THE ITEM WAS TESTED BY ITS TWN, FOR AND ON BEHALF OF INTERTEK TESTING  
SERVICES (LEICESTER) LTD.